



**BANGKOK STEEL INDUSTRY PUBLIC CO.,LTD.**

**MILL CERTIFICATE**

Messrs \_\_\_\_\_

No. \_\_\_\_\_

D/O No. \_\_\_\_\_

Date \_\_\_\_\_

Material	Size(mm.)	Section Code	Grade	Cast No.	Amount(pcs.)	Net Weight (k.g.)
STEEL BAR	12×12 M	20	SD40T	A99999	1,857	19,788.19

Cast No.	CHEMICAL ANALYSIS(%)					MECHANICAL PROPERTY			
	C	Si	S	P	Mn	Yield Strength (MPa.)	Tensile Strength (MPa.)	% Elongation	Bend Test
A99999	0.2194	0.212	0.0376	0.026	0.5516	550	650	20.21	PASSED

Section Code	
10:Round Bar 20:Deformed Bar	..... <b>Laboratory Head</b> ..... <b>Quality Control Manager</b>